Bolens

Mower Attachment Model 15570
42 Inch Serial Numbers 0100101

thru 0199999

Parts List

- FORM P-3780 (10/81)



BOLENS 42 INCH MOWER ATTACHMENT

\ TORQUE TO

@ A i6! ~ 90 + 10 FT. LBS.

@ 7 S TSl (122Nm)
looTM 12 S

TORQUE TO
. 180 IN. LBS.

45
% TORQUE TO 300
47—IN. LBS. (34 Nm)



+*MC

Model 15570

REF. PART NO. REF. PART NO.
NO. NO. DESCRIPTION REQD. NO. NO. DESCRIPTION REQD.
1 1743480 Belt Cover, L.H. .. ...... 1 39 1724029 Spindle Housing . ... . ... 3
2 e 1724492 Flange Lock Screw 1/4-20 x 40 1185828 Bali Bearing . . . ........ 6
2. e 6 41 1724033 Spacer. . ............. 3
3 1743479 Belt Cover, R.H......... 1 42 1742606 Shaft Assembly. . . ... ... 3
4 1728133 V-Belt {(92")........... 1 43 1104436 Woodruff Key, 3/16 x 3/4. . 3
5 1728108 Drive Sheave. . .. ... .... 1 44 1727926 CutterBlade. . . ... ..... 3
6 & 1734514 Lock Nut, 1/213 .. ..... 1 45 1724051 Plate. .. ............. 3
7 e 1100064 Cap Screw, 1/2-13 x 1-1/2. . 1 46 e 1100243 Lock Washer 3/8. . ... ... 6
8 e 1107385 Flat Washer, 1/2 ... .. ... 1 47 e 1100009 Cap Screw, 3/8-24 x1 . ... 6
9 1728030 Sleeve Bearing. . ........ 1 48 e 1186348 Flange Lock Screw 3/8-16
10 1724929 Thrust Washer. .. ....... 2 x11/4 . ............ 2
11 1724822 Extension Spring. . .. .... 1 49 1703052 Flat Washer 3/8. . ... . ... 4
12 e 1100808 Hex Screw, 5/16-18 x 50 1737028 Wheel Mtg. Arm .. ... ... 3
11/4. . ... . .. ... ... 1 b1 1708755 Flat Washer 3/8......... 13
13 e 1732499 Flange Nut,5/16-18. . .. .. 7 52 e 1100245 Lock Washer 1/2. . ... ... i
14 1724924 Wear Button. . .. ....... 1 53 1737025 Height Lever Assembly. ... 3
15 1728020 Idler Arm Assembly. . . . . . 1 b4 1744028 Control Handle. ... ... .. 3
16 1724925 Idler Pulley .. ......... 1 55 1740203 Spacer. .............. 5
17 e 1186247 Hex NutJam, 1/220 . . ... 1 56 e 1186259 Jam Nut,3/8-16 . .. ..... 3
18 1185976 Grease Fitting. . ........ 5 57 e 1100043 Hex Screw 3/8-16 x 1-1/4.. 3
19 e 1185093 Hex Nut, 3/4-16 . ....... 3 58 e 1100049 Hex Screw 3/8-16 x 2-1/4 . . 1
20 1727555 Blade Sheave . ......... 2 59 e 1186329 Flange Screw 5/16-18 x
21 e 1724491 Screw, Flange Lock,5/16 ‘ ... 4
x18x3/4 ........... 12 60 e 11886391 Flange Nut5/16-18 ... ... 4
22 1743481 Belt Cover Assembly . .. .. 1 61 1743886 Hanger L.H............ 1
23 1100352 Cotter Pin 1/8x 1/2. . . ... 4 62 1743445 Chain Assembly . ....... 1
24 e 1103959 Flat Washer No. 10 . ... .. 2 63 1733398 Lock Nut,3/8x16 ... ... b
25 e 1100242 Lock Washer 6/16 .. .. ... 2 64 1737499 Crip . .. i i 3
26 e 1100068 Hex Screw 3/8-16 x 3/4 . . . 2 65 1719467 Cap. .« o e e 2
27 e 1107382 Flat Washer 5/16. .. ... .. 2 66 e 1107387 Flat Washer 3/4. . .. ..... 12
28 1728982 Decal (Belt Drive) . ...... 1 67 1185386 Flange Bearing . ........ 4
29 e 1186307 Flange Lock Nut 1/4-20x 3/8 4 68 1743456 Spindle Assembly ....... 2
30 1736774 Decal Mower . ......... 1 69 1743891 GageWheel ........... 2
31 1729037 Decal {Cut Line}........ 1 70 1744550 Cover Decal L.H.. . ...... 1
32 1743483 Base Assembly . ........ 1 71 1744551 Cover Decal R.H.. ....... 1
33 1185893 Speed Nut 1/420 ....... 4 72 1744029 Handle Grip. ... ....... 3
34 1185750 Screw, Self Driiling No. 10-24 73 1743876 V-Belt (98-1/4"") . . ... ... 1
xb/B., ... .. ... . ... 2 74 1740627 Special Washer .. ....... 1
35 1728005 Hinge Bracket. . ... .. ... 1 75 1713233 FlatWasher .. ......... 2
36 e 1110644 Hex Screw 3/8-16 x 3-1/4 . . 2 76 1743887 Hanger RH............ 1
37 & 1186393 Flange Nut 3/8-16....... 2 77 1743883 Arm Assembly .. ....... 1
38 1740941 Discharge Deflector . . . .. . 1 NI 1736795 Spray Paint, Light Green
®

Common Hardware - Purchase L.»c 'y {Grade b where applicable).




